SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 4/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAFS | SPURIGE CHNEKABS_ PARS
20 dIB!I'F“H BPURIOUS_) INE_ABS PABS -]I ZDUIBIE':;F sPURIOUS_LINE_ABS, PAES [\
10 dBm {W 10 dbm ‘ \
0de ! \ 0 dem i
/
J -10 dem i
S Al i
-20 dBm L
\ |
I ('\\ |
. ! I [
o] Ul i N R .
50 dBm A A 2\ Faf i L N "
e et | S A W e vy L v v J
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz || start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  alimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70848 GHz -36.30 dém -23.30 d& 1.740 GHz 1.755 Ghz 100.000 kHz 175417 GHz 21.14 dBm -8.86 dB
1.709 GHz 1.710 GHz 150.000 khz 1.70589 GHz ~25.06 dBm -12.06 d& 1.755 GHz 1.756 GHz 150,000 kHz 1.75500 GHz -29.35 dBm -16.35 dB
1.710 GHz 1.725 GHz 100,000 khz 1.71086 GHz 20.73 dBm -9.27 dB 1.756 GHz 1765 GH2 1,000 Mz 75600 CHe ~39.52 cbm 26 52 db,
—
) J [ i

JUN. 2018

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES [ SPURIGUE GHEEKABS_ PAES
Line _SPURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dim 20 dBm
10 dem 10dBm
0 de i ot s ot mb i i el P ar o 10 st N v g fd et S i i
| \
-10 dem , \ -19 dem
SPURIOUS_LINE_ABS ‘ | ‘
-20 dem—] Ps -20 dBm
ST LJ /{ N IL MWW
50 dem Ao dem I o
40 derm. ~40 dem
-50 dém 50 dem
-60 dBim 60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup RBW | Freguency | Powerabs |  aLimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70824 GHz -18.92 dém -5.02 d8 1.740 GHz 1.755 Ghz 100.000 kHz 1.74495 GHz 2.65 dBm -27.35 dB
1.709 GHz 1.710 Gz 150,000 kHz 1.70955 GHz -25.94 dBm -12.94 8 1.755 GHz 1.756 GHz 150,000 kHz 175501 GHz -29.57 dBm -16.97 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71497 GHz 2.43 dim -27.57 dB 1.756 GHz 1765 GH2 1.000 MHz 75695 CHe 23.94 dBm i0.94 B
T — —
i - it "
Date: 2 UN.2018 18:35:52

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number 1 A342 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 4/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

N o
Spectrum x| Spectrum v
Ref Level 30.00 dbm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.50 d8 Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIE QHEEKABS PASS
. ; ; Line _$PURIOUS_LINE_ABS PABS
20 dIB;;‘“J PURIOUS INE_ABS 20 dBH_"-_ _§ - 1 W
10 dBm 10 dBm [ l
0 de 0de t
j |
-10 dBm -10de lL
SPURIOUS_LINE_ABS H \
-20 dém -20 dBm v *
\
-30 dem ﬁ -afldem r(l
-40 dem - \
NN I [ N P
-50 dBm A | bt
S v T = T e W PPV v e e T -
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -38.12 dBm ~26.12 db 1,740 GHz 1,755 GHz 100.000 kHz 1.75417 GHz 20.64 dém -9.36 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.70999 GHz -29.38 dém -16.38 dB 1.758 GHz 1.756 GHz 150.000 kHz 1.75500 GHz -20.59 dBm -16.59 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71085 GHz 20.81 dBm -9.19 dB 1,756 GHz 1,765 GHz 1.000 MHz 1.75600 GHz -39,95 dBm -26,95 dB
Il ' - ( ) ] .
Date: 2 a:s1:1 Date: 27.JUN.2018 19:56:07
. o
Spectrum x| spectrum =
Ref Level 30.00 dbm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.50 d8 Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PA SPURIGIGE CHEEKARS
i . ; ; Line _$PURIOUS_LINE_ABS PABS
20 dIB;;‘“J PURIOUS INE_ABS 20 dBH_"-_ _§ - |
10 dBm 10 dBm
ode rmm—vu'\n‘\r'-'q—»wv\,mf e o 0 WM A P A A P A i SV ST O
-10 d8m } \ \
SPURIOUS_LINE_ABS | | l
-20 dBm a 7 T T
e o | \ r’"""'“mw-q..mw
50 dem ~ —
-40 dBm -40 dB
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | it Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
1,700 GHz 1.709 GHz 1,000 MHz 1.70861 GHz -18.63 dBm -5.63 dB 1,740 GHz 1,755 GHz 100,000 kHz 1.75077 GHz 2.76 dBm -27.24 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.71000 GHz -26.17 dBm -13.17 dB 1.755 GHz 1.756 GHz 150,000 kHz 1.75501 GHz -30,02 dBm -17.02 dB
1.710 GHz 1.725 GHz 100.000 kHz 171440 GHz 2.47 dBm -27.53 di 1.756 GHz 1.765 GHz 1,000 MHz 1.75682 GHz -23.39 dém -10.39 dB
- — - - —
i ) Wi
L JL J
Date: 27.JUN.2018 19:52:26

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number

Report Issued Date : Sep. 03, 2018

Report Version

1 A343 of A700

: Rev. 02

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 4 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp n mVJ

Ref Level 30.00 dém  Offset 14.50 d& Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
. . x ABS Li SPURIOUS, INE_ABS PAS
20 UIB!I'F“H PURIOUS INE_ABS -PH 55 20 UB!!':i‘p S ﬂ
10 dem ’H\ 10 dém , l
o de I \ 0 dem f [
|
L -10 dby
- I " f“ \
LINE_ABS ‘]
Jj 20 dem +
- | b o
L | I -4|J Bm ﬂ
: b 1A TN P R
50 dém i Eevim ey S v v e ||| B e v e [ e e R
-60 dém 50 derm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | |'Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170888 GHz -40.78 dem -27.79 d8 1.735 Ghz 1.755 Ghz 100.000 kHz 1.75391 GHz 2041 dBrm -0.50 d&
1.709 GHz 1.710 GHz 200,000 kHz 1.70589 GHz ~30.04 dBm -17.04.d8 1.755 GHz 1.756 GHz 200,000 kHz 1.75500 GHz -31.00 dBm -13.00 dB
1,710 GHz 1.730 GHz 100,000 kHz 171111 GHz 20.79 dem -9.21 dB 1756 CHz 1768 GH2 1,000 Mz 176501 CHe —40.72 cBm 2772 db,
i T = —
J1 £
18:4%9:16 Date: 27.J
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
10 dém 10 dem
ode o i P, o 0 der A R T (O e VS REYL, LY p "
-10 dBm I \ —llfdan- ‘
SPURIOUS_LINE_ABS I‘ ‘I ‘
20 dem : -20 dBm
I———— 7 X
A N e s S—
-30 dBm 0 dem :
40 dBm 40 dBm
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | __Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70898 GHz -19.98 dém -6.98 d8 1.735 GHz 1.755 Ghz 100.000 kHz 1.74900 GHz 2.31 dBm -27.69 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70589 GHz ~23.06 dbm -10.06 d& 1.755 GHz 1.756 GHz 200,000 kHz 1.75501 Gz -26.01 dBm -13.91 d8
1,710 GHz 1.730 GHz 100,000 kHz 172462 GHz 2,32 dém -27.67 dB 1756 CHz 1768 GH2 1,000 Mz 175610 CHe 29.64 dBm o84 db,
T - —
i (] i ™
Dater 27.JUN.2018 18:51:35

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number 1 A344 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 4 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr
Limit §heck PABS | SPURIGE CHNEKABS_ PABS
s . x ABS Lt SPURIOUS, INE_ABS PAES
20 UIB!I'F“H PURIOUS_) INE_ABS ﬂi—'»« 55 20 UB!!':i‘p S r-‘
10 dBm ” 10 dBm ; ‘
. ] 0 dBm ) I
|
- lL -10 dBm {
LINE_ABS j \ J \
f ¥ -20 dBm
|
P P || l
| | | ] | i
N U\ﬂ ‘ , / i J“& “ , /f\f M e
L \ "
R T s v Frmrtnfinfrn ! L PRSI VPP ¥ ) g e e e
-60 dém 50 derm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | |'Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70898 GHz -37.52 dém -24.52 d& 1.735 GHz 1.755 Ghz 100.000 kHz 1.75395 GHz 20.79 dBm -9.21 db
1.709 GHz 1.710 GHz 200,000 kHz 1.70589 GHz ~29.41 dbm -16.41 d8 1.755 GHz 1.756 GHz 200,000 kHz 1.75501 GHz -30.39 dBm -17.39 d8
1.710 GHz 1.730 GHz 100,000 kHz 171109 GHz 2093 dem | ___-9.09 de 1.756 GHz 1765 GH2 1,000 Mz 175611 oHe ~39.51 cbm 2661 db,
i ] A il ™)
Date: 27
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES [ SPURIGUE GHEEKABS_ PAES
Line _SPURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
ode . . e \ 0 dBa 2
-10 dem I 45(;%- ‘
SPURIOUS_LINE_ABS l‘ } \
-20 dem x J‘/ I -2q dBm
30 dem e, et |l =58 com - _—
/
40 derm. ~40 dBm
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70771 GHz -20.50 dém -7.90 d8 1.735 GHz 1.755 Ghz 100.000 kHz 1.74538 GHz 1.37 dBm -28.63 db
1.709 GHz 1.710 GHz 200,000 kHz 1.70851 GHz ~26.28 dbm -13.28 d8 1.755 GHz 1.756 GHz 200,000 kHz 1.75505 GHz -29.07 dBm -16.97 dB
1.710 GHz 1.730 GHz 100,000 kHz 171275 GHz 13sdem | 2865 e 1.756 GHz 1765 GH2 1,000 Mz 75607 CHe 54 05 dhm 1105 db
) J ] i ™y
Date: 27.JUN.2018 18:52:44

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number 1 A345 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 4 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIE QHEEKABS PASS
. : : Line _$PURIOUS_LINE_ABS PABS
20 HIB;T"“‘ PURIOUS INE_ABS 20 dB:’!I‘"-_ _§ - 1 ‘.
10 dBm 10 dBm ‘ 1‘
0 de 0 de 1 |
-10 dBm -10de fj .
SPURIOUS_LINE_ABS J \k
20 dem -20 dém —
.30 dBm il _30/Hem i
| I 4 | | 1
-40 dBm; i T -4 de
" N I AW ! | ! [P .
g r )
50 dam SRS RS (Y STV YTy TP SPP S N 5 L T P—Y T e
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70885 GHz -35.00 dBm ~26.00 d& 1,735 GHz 1,755 GHz 100.000 kHz 1.75389 GHz 20,85 dém -9.15 dB

1.709 GHz 1.710 GHz 200.000 kHz 1.71000 GHz -29.55 dém -16.55 dB 1.758 GHz 1.756 GHz 200,000 kHz 1.75502 GHz -30.61 dBm -17.61 dB

1.710 GHz 1.730 GHz 100,000 kHz 1.71109 GHz 20,83 dBm -9.17 dB. 1,756 GHz 1,765 GHz 1.000 MHz 1.76282 GHz -40.81 dBm -27.81 dB

T -r
Il - ( ) ] o
Date HroBadl Date: 27.JUN.2018 20:04:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 de Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 d& Mode Auto Sweep

@1 AvgPwr @1 Avgrwr
Limit ¢heck PABS SPURIGIGE CHEEKARS
Line _$PURIOUS_| INE_ABS_| PARS Line _$PURIOUS_| INE_ABS.| PAES
20 dBm 20 dBm
10 d&ém 10 d&ém
0 e f A . 0 dg . - n a Wl
10 de : “] 1dde i
| SPURIOUS_LINE_ABS ‘ J
-20 dBmv -20 dBm-
Jom— ] { ] "
o + ds LY M
50 dem W
o
40 dB
-50 dBm: -50 dBm:
-60 dBmr -60 dBmr
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit
1,700 GHz 1,709 GHz 1.000 MHz 1.70900 GHz -20.81 dBm -7.91 dB 1,735 GHz 1,755 GHz 100,000 kHz 1.74706 GHz 1.40 dBm -28.60 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.70987 GHz -26.27 dBm -13.27 dB 1.755 GHz 1.756 GHz 200.000 kHz 1.75500 GHz -29.68 dBm -16.68 dB
1,710 GHz 1,730 GHz 100.000 kHz 1.71908 GHz 1.66 dBm -28.34 dB 1,756 GHz 1,765 GHz 1.000 MHz 1.75717 GHz -23,95 dém -10.95 dB
— —
il Y il Y
7. JUN 20:05:40

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number 1 A346 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0



s=amranas. FCC RF Test Report Report No. : FG850804-02B

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1RB

Spectrum x| spectrum

Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 14.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 AvgPwr

Limit dheck PAES | SPURIGIE CHMEKARS PABS
" . . Lo Line _§PURIDUS_LINE_ABS PASS
20 UIE’I'::“H PURIOUS_) INE_ABS PABS J[H 20 dBm A
10 dBm (J \ 10 dBm [ i
0 ds j \\ 0 dem / ‘
-10 dem T -10 dem—f
SPURIOUS_LINE_ABS \ FI
20 dem IH 20 dBm L
-30 dBm j \

-30 dBm ¥

-40 dem 5 HM‘ 40 dfm \‘Ll
S0 dBm. - A /J \'ﬂ\n’ 'S’guam N .

B I———— 7 1
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,93207 MHz -42.63 dém -35.63 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,77522 MHz 23.18 dBm -6.82 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99650 MHz -20.19 dBm -7.19 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,01140 MHz -18.67 dBm -5.67 dB
824.000 MHz 826.000 MHz 100.000 kHz 82426873 MHz 22.59 dBm -7.41 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,11489 MHz -49.13 dbm -36.13 dB

Il ) i

Date: 23.JUN.2018 17:14:37 Date: 23.JUN 2018 17:28:28

Lowest Band Edge / Full RB Highest Band Edge /Full RB

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS

d 3 3 ABS Line _$PURIDUS_LINE_ABS PASES
20 ghilie ~FPURIOUS_LINE_ABS P o0 chine
M\ 10 dB‘I

o R

| | '
-10 dBm - -10 dpm
SPURIOUS_LINE_ABS \

Lt e

-20 dBm WM L‘N‘ :

-30 dBm -30 dey
[ m |

-40 dBm */,,,,__\J 40 dBm e -
-50 dBm = E Y
| E——— S0 derm:
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz §23.000 MHz 100.000 kHz §22,99600 MHz -26.82 dém -13.82 d& §47.000 MHz 849.000 MHz 100.000 kHz §4€,00999 MHz 14.01 dBm -15.00 dB
823.000 MHz 524.000 MHz 20.000 kHz 823.99750 MHz -26.47 dBm -13.47 dB 349,000 MH= 850,000 MHz 20.000 kHz 240.06043 MH= 53,89 dbm 10,89 db
824.000 MHz £26.000 MHz 100.000 kHz £24,94805 MHz 14.02 dém -15.08 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -28.43 dBm -15.43 dB
T
) i )
Date: 23.JUN 2018 171755 Date: 23.JUN.2018 17.26:11
Sporton International (Shenzhen) Inc. Page Number 1 A347 of A700
TEL : +86-755-8637-9589 Report Issued Date : Sep. 03, 2018
FAX : +86-755-8637-9595 Report Version . Rev. 02

FCC ID : ZL5S48C Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report Report No. : FG850804-02B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 23.JUN.2018 17:16:16

Date: 23 JUN 2018 17:31:07

Spectrum x| spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS !*\ 20 dkine /‘c\
10 dem {f \ 10 dém / !
ods ‘ k 0 dem ) i
-10 derm -10 dBm
-20 deém Lm -20 dBm—j
-30 dBm -30 dBm \
-40 dem /’ M"M -40 digh .\\
50 dBm 0 dem ™
I — -
-0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| 'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,99600 MAz 40,44 dem -36.44 d& 547000 MHZ 849,000 MHZ 100,000 kA2 8498, 74535 Mz 5194 dBm —5.06 0B
523.000 MH2 | B4.000 MHz 20.000 kiz 823,99451 MHz -21.24 dbm -8.24 db 849,000 MHz 850,000 MHz 20,000 kHz 849,00350 MHz -20.16 dBm -7.16 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.27273 MHz 21.03 dBm -8.07 dé 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -49.57 dbm -36.57 dB
T
I 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 23.JUN.2018 17:19:33

Date: 23.JUN.2018 17:27.50

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS

d 3 3 ABS Line _$PURIDUS_LINE_ABS PASES
20 ghine _FPURIOUS }INE_ABS P 20 dhine
10 dem £ o 10 dBef "\I
ode f l 0 uaJ -
[ | '
-10 dBm : -10 dpm
SPURIOUS_LINE_ABS f !L
-20 dem: J W dBm k“
-30 dem -W -30 dem \l\\
-40 dBm = -40 dBm
,.af’
[
-50 dam = -50 dem ~
NI o

=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -28.92 dém -15.92 d& 847.000 MHz §49.000 MHz 100.000 kHz 84842557 MHZ 14.01 dBm -15.99 d&

823.000 Mrz | 824,000 Mhz 20.000 kiz 52397353 Wiz -27.17 dém L4178 849,000 MHz 850,000 MHz 20,000 kHz £49,04945 MHz -24.34 dBm -11.34 dB

824.000 MHz £26.000 MHz 100.000 kHz 82449051 MHz 14.35 dBm ~15.65 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -29.42 dbm -16.42 dB

T
Il 1 P

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number 1 A348 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 27.JUN.2018 14:22:27

o
pectrum | (]| spectrum ) =
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14,00 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100

@1 AvgPwr @1 AvgPwr

Limit Gheck PAES | SPURIHIE CHBEKABS_ paBs
20 ghine —pPURIOUS_LINE_ABS ] n AL Flflj\l bus_| INE_aBS | PABS
10 dBm / \ 10 dBm [ \
o0de k 0 deém H
-10 dem -10 dBrr
-20 dém VIH. -20 dB
-30 dBm ‘1 f‘w\ .30 J]ﬂ \
-40 dem / - -40 dpm \
-50 dBm 1 A‘f:. AN

S W’V \J‘L_k_
-60 dBm -60 dB
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -50.55 dBm -37.55 d& B847.000 MHz 849,000 MHz 100.000 kHz 848,78521 MHz 21,50 dBm -8.50 dB

823.000 MHz 824.000 MHz 20.000 kHz 823.99151 MHz -22.92 dBm -9.52 dB 849,000 MHz 850,000 MHz 20.000 kHz 540,00450 MHz -21.31 dém -8.31 dB

824.000 MHz 526,000 MHz 100.000 kHz 824.23077 MHz 21.88 dBm -8.12 d& 850,000 MHz 860,000 MHz 100.000 kHz 550.00500 MHz -50.33 dim -37.33 dB

i Y T
( Il J ]

Date: 27.JUN.2018 14.29.48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.JUN.2018 14:24:05

o
Spectrum Spectrum v
Ref Level 30.00 dBm _ Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14,00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGUE QHSEKARS PABS
i ; ; ABS Line _$PURIPUS_| INE_ABS, PAES
20 ghine —FPURIOUS_|INE_ABS PASS o gbine = _J INE_ABS._|
PP, -
10 dBm 7 = 10 dBT T
| \ | |
ode ] \ 0 denj \
-10 dem: ! -10 dp 1
SPURIDUE. INE 763 f | ‘
-20 dBm J " e Lﬁ_
-30 dBm: -30d
A ™
-40 dBm 40 dem
" g \\\
-50 dBm - -50 der
B —
-60 dBm -60 dB
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz 822,98002 MHz -30.09 dBm -17.09 d8 847,000 MHz 949,000 MHz 100.000 kHz 947.99001 MHz 14,19 dim -15.81 dB
823.000 MHz 824.000 MHz 20.000 kHz 823,96853 MHz -29.66 dBm -16.66 dB 545,000 MHz 850,000 MHz 20.000 kHz 845.05045 MHz -26.32 dBm -13.32 dB
824.000 MHz 826.000 MHz 100.000 kHz 82438861 MHz 13.84 dBm -16.16 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz -20.93 dBm -16.93 dB
!
1 v [ Jjd ) t (]

Date: 27.JUN.2018 14.28.08

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number 1 A349 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 5/

3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum I

Ref Level 30,00 deém
SGL Count 100/100

Offset 14,00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit dheck PAES | SPURIGHIS GHNEKARS_ PAES
s . . Aks Line _$PURIOUS NE_ABS PABS
20 ghine _FPURIOUS_LINE_ABS PABS ’A\ 20 dbe {,‘
10 dBm ’ . 10 der [
ods \L‘ 0.dém Jr
-10 dBm: 7 -10de
-20 dem j v 204d / \
30 dam ,/ \'ih -30 dam [‘\ N‘J k‘
40 dBm 7 Wﬂ N F de i
50 dBm LI m___.N.M.nF s \\ N _
o e T | W
-60 dBm -60 dB
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALlimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
15.000 MHz 823,000 MHz 100.000 kHz 822,96404 MHz -48.00 d&m -35.00 d& 846.000 MHz 849.000 MHz 100.000 kHz 848.77972 MHz 21.79 dém -8.21 dB
823.000 MHz 524,000 MHz 30.000 kHz 823,99850 MHz -14.36 dBm -1.36 d8 849,000 MHz 850.000 MHz | 30,000 kHz 849,01648 MHz -17.07 dBm -4.07 dB
824.000 MHz 827.000 MHz 100.000 kHz £24.23826 MHz 22.59 dBm -7.41 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -46.23 dBm -33.23 dB

]’r 1

Date: 23.JUN.2018 17:35:16

L J{ ] T T —

Date: 27.JUN.2018 11:27:22

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 23.JUN.2018 17.38:33

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 ABS Line _$PURIOUS NE_ABS. PASES
20 ghine _FPURIOUS }INE_ABS P 20 dhine
10 dBm ;. o 5 i v
0 B f LG sem
-10 dBm ; -10 dBm
SPURIOUS_LINE_ABS |
20 dem 20 dim
-
-30 dBm — ] -30 dem .f
L |
-40 dBm -40 dBm
R R —
20 dBm= -50 dBm
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -25.76 dBm -12.76 d& 846.000 MHz §49.000 MHz 100.000 kHz 84664885 MHZ 10.98 dBm -19.02 d&
£23.000 MHz 824,000 MHz 30.000 kHz 823,93550 MHz -23.76 dém -10.78 dB 549,000 MHz 850,000 MHz 30,000 kHz 349 00250 MHz 21.47 dBm earde
824.000 MHz £27.000 MHz 100.000 kHz £24,60689 MHz 11.18 dEm -18.82 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.18482 MHz -24.25 dbm -11.25 dB
T
Il 1 P

Date: 23.JUN.2018 17:50.08

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number 1 A350 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrt

Ref Level 30.00 dBm
SGL Count 100/100

m

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

]’r 1

Date: 23,JUN.2018 17:36:55

@1 AvgPwr (@1 AvgPwr

Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PASS

20 ghine —BPURIOUS_LINE_ABS PASS - 20 dkine / \

10 dBm 1 \ 10 dBm f

0ds l& 0 dem i !

-10 dem -10 dBm ‘J

SPURIOUS_LINE_ABS /

-20 dem / 3 20 dBm f \

-30 dem / 4 -30 dBm 1‘; \

40 dem: f( 7\‘{;"\ -ﬂ\IL] dBm W'w

50 dem 2ol l Y 5 ‘i \ LN

DR PN N By ¥ R W ]

-0 dBm -60 dem

Start 815.0 MHz 3003 pts Stop 827.0 MHz_|||['Start 846.0 MHz 3003 pts Stop 860.0 MHz

purious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,08801 MRz -48.36 dem -35.36 06 846.000 MHZ 849,000 MHZ 100 000 kHz 8490.78671 Mz 21,89 dBm .11 08
523.000 MH2 | 694,000 MHz 30.000 kHz £23,599550 MHz ~16.78 dBm -3.78 dB 849.000 MHz 850,000 MHz 30,000 kHz 849,00250 MHz -14.97 cBm -1.97 dB
£24.000 MHz 527.000 MHz 100.000 kHz 824.26923 MHz 21.87 dBm -6.13 d& 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -48.32 dBm -35.32 dB

i 2

Date: 23 JUN 2018 17:48:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]’r 1

Date: 23.JUN.2018 17.40:12

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS NE_ABS. PASES
20 ghine _FPURIOUS }INE_ABS P 20 dhine
10 dém [ \ 14,88 =
0 dB f dem T
! |
-10 dBm | -10 dBm -
SPURIOUS_LINE_ABS r
20 dem 20 dim
— .
-30 dBm - -30 dem
I
-40 dem = -40 dem "
| s
)_M"
-50.dam 50 dem
\—“M__
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,95604 MAz -25.54 dem -12.54 dB 546,000 MHZ 849,000 MHZ 100,000 kA2 846, 47602 WAz 10.44 dbm 10.56 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz 523, 99750 Mz -24.58 dém -11.58.d8 849,000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -24.02 dBm -11.02 dB
824.000 MHz £27.000 MHz 100.000 kHz £24,53497 MHz 10.23 dEm ~19.77 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -25.01 dbm -12.01 dB

1 e

Date: 23.JUN.2018 17:51.47

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number : A351 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dBb Mode Auto Sweep

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

oOffset 14.00 dB Mode Auto Sweep

@1 AvoPwr @1 avgPwr

Limit Gheck PAES | SPURIHIG CHMEKABS _ paBs

i ¥ . . . Line _$PURIOUS J [NE_ABS PABS
20 ghine —pPURIOUS_LINE_ABS 'A\ 20 dhine /1- —ABS_|
I
10 dBm 1 10 dBm J l
o0de / \l 0 dem ‘ ]
-10 dem -10 dBrr
-20 dB

-20 dBm T

-30 dBm: /

AT

o fi—f

Date: 27.JUN.2018 14:32:37

Date: 27.JUN.2018 14:38:18

-40 dBm w L T -0 dBrm w \
50 dam A\ A / 50 gen j\ \
] - Yy g N _—
-60 dBm -60 dB
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit

815.000 MHz 823.000 MHz 100.000 kHz 822,97203 MHz -44.18 dBm -31.19 d& 846,000 MHz 849,000 MHz 100.000 kHz 848.76773 MHz 21.67 dém -8.32 dB

823.000 MHz 824,000 MHz 30.000 kHz 823,99950 MHz -18.22 dBm -5.22 dB 840,000 MHz 850,000 MHz 30.000 kHz §40.00150 MHz -16.69 dem -3.60 dB

824.000 MHz 827,000 MHz 100,000 kHz 824,24426 MHz 22.12 dBm -7.88 dB 550,000 MHz 960,000 MHz 100.000 kHz 85003497 MHz -43,13 dBm -30.13 dB

]—r Y T
( Il J ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum Spectrum v
Ref Level 30.00 dbm _ Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14,00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck paks | SPURIGUE QLIBEKARS PABS
i ; ; ABS Line _$PURIOUS_| [NE_ABS, PAES
20 ghine —FPURIOUS_|INE_ABS PASS o gbine = _} INE_ABS._|
10 dBm - 1y -
/ e o
ode | \ dem \
-10 dem ; U1 -10 den !
SPURIOUS_LINE_ABS \
-20 dém -20 dB
-30 dBm 3 -30d \""““r-r‘—\“
= [y
-40 dem 40 dBm e
| i
-50.d) s 50 den
50 dBm 60 de
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz 822,97203 MHz -27.63 dBm -14.63 dB 846,000 MHz 949,000 MHz 100.000 kHz 946,55191 MHz 10,489 dim -19.52 dB
823.000 MHz 824.000 MHz 30.000 kHz 823,99950 MHz -25.95 dBm -12.95 d& 545,000 MHz 850,000 MHz 30.000 kHz 845.00150 MHz -24.58 dBm -11.58 dB
824.000 MHz 827.000 MHz 100.000 kHz 82496054 MHz 10.08 dBm -19.02 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.08492 MHz -25.15 dBm -12.15 dB
!
1 v [ Jjd ) t (]

Date: 27.JUN.2018 14:34:15

Date: 27.JUN.2018 14.39.56

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number : A352 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

)

Date: 23.JUN.2018 17:55:55

Spectrum x| spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES ',.l\ 20 dhine T‘
10 dBm /l WI 10 dBm fj
o0de * 0 dém /' l
-10 d8m A -10 dém T
SPURIOUS_LINE_ABS |
-20 dem 20 dBm rf \‘
-30 dem \ﬂ -30 dBm /
o R PR ) VAR
| AN i | I AN AN \,
r y o { b M W -
50 dBm e \____ﬁ"’ R L= 50 dBmf ST it | oy
+60 dam -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| 'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 920.51848 MHz -47.92 dém -34.92 d& 544.000 MHz 849.000 MAz 100.000 kHz 848.66284 MHz 22.05 dBm ~7.06 d&
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,59550 MHz -20.53 dém 7.83d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00350 MHz -18.85 dBm -5.85 dB
£24.000 MHz 529000 MHz 100.000 kHz 824.35714 MHz 22.51 dBm ~7.49 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -47.66 dBm -34.66 dB
Y

i

Date: 23 JUN 2018 18:07:27

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 23.JUN.2018 17.59:12

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS

d 3 3 ABS Line _$PURIOUS_LINE_ABS PASES
20 ghine _FPURIOUS }INE_ABS P 20 dhine
10 1
10 dém WW‘MW,M ,.Qﬁ'-c;,mw T~
0de f \ E
-10 dBm J 10 dBm
SPURIOUS_LINE_ABS { \
20 dem T 20 dBm
30 dBm iz g -30 dem ‘\“‘-.‘_-'k‘
—
i \\P\
-40 dBm -40 dBm
T

50 dem -50 dem
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit

515.000 MAz | 823.000 MHZ 100,000 kHz 822,94805 MHz -25.31 dBm -12.31 d8 844.000 MAZ | 849.000 MHZ 100,000 kiz 84462168 MRz .54 B ~21.16 0B

823.000 Mrz | 82+4.000 Mz £0.000 kHz 52398951 Wiz -24.68 dém -11.68.d8 849,000 MHz 850,000 MHz 50.000 kHz £49,00649 MHz -24.06 dBm -11.06 dB

£24.000 MHz 529.000 MHz 100.000 kHz 528.51788 MHz £.97 dém -21.03 dB 850.000 MHz 860.000 MHz 100.000 kHz 85025475 MHz -27.19 dBm -14.19 dB

T
Il 1 P

Date: 23.JUN.2018 18:10:44

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number : A353 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0



s=amranas. FCC RF Test Report Report No. : FG850804-02B

LTE Band 5/5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

= Spectrum

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 14.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100

@1 AvaPwr (@1 AvgPwr

Limit ¢heck PABS | SPURIGIE CHMEKARS PABS
20 uIE’I_:'JH sPURIOUS_) INE_ABS PABS - 20 dlﬁﬁ':i‘p SPURIOUS _LINE AHT‘ PASS
10 dBm { \ 10dBm |
| !
0dp ( 1 0 dem
-10 dBm ) LH‘ -10 dBm Jj \I
SPURIOUS_LINE_ABS \ { 1

-20 dam ] -20 dBm J \

.30 dem / -30 dBm rJ’ \
-40 dBm: ', 40 dBm ff\ A
) U
50 dem o JSDV 4 o \\‘
T o ] W”J Y s — |
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz |||['start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
§15.000 MHz 523,000 MHz 100,000 kHz 522,92408 MHz -45.03 dBm -36.03 d& 544.000 MHz 849.000 MHz 100.000 kHz 548,69281 MHzZ 21.30 dBm -8.70 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.99850 MHz -20.33 dBm -7.33 dB 543,000 MHz 850,000 MHz 50.000 kHz 849,00350 MHz -19.42 dBm -6.42 dB
824.000 MHz 829.000 MHz 100.000 kHz 82434216 MHz 21.67 dBm -8.33 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -49.47 dbm -36.47 db
Y
) i )
Date: 23.JUN.2018 17:57:33 Date: 23.JUN 2018 18:09.06

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum Spectrum
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 d&m Offset 14.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGUECHABEKARS_ PABS
5 5 5 ABS Line _§PURIOUS_LINE_ABS, PABS
20 ghine _FPURIOUS_LINE_ABS P 20 dkine
10 dem 10 dBm:
{mewﬁﬂ / o
0 dB f l qdam
-10 dBm j 10 dBm \

SPURIOUS_LINE_ABS

-20 dem F20 dBm
-30 dem e S

-30 dBm

40 dem—— S aattl -40 dBrm ™
,5.;’;:‘)' -50 dem
-60 dBm 50 dBm
Start 815.0 MHz 3003 pts Stop 820.0 MHz_| |[[Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions o Spurious Emissions
B N AN NRG T | 3T " T T
823.000 MHz 824,000 MHz 50.000 kHz 823,99950 MHz -26.26 dBm -13.26 dB 543,000 MHz 850,000 MHz 50.000 kHz 540,00250 MHz ~26.93 dBm ~13.03 dB
824.000 MHz £29.000 MHz 100.000 kHz £28,63287 MHz £.01 dBm -21.99 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,16484 MHz -27.49 dBm -14.49 dB
i J i )
Date: 23.JUN.2018 18:00:50 Date: 23.JUN.2048 181223
Sporton International (Shenzhen) Inc. Page Number : A354 of A700
TEL : +86-755-8637-9589 Report Issued Date : Sep. 03, 2018
FAX : +86-755-8637-9595 Report Version . Rev. 02

FCC ID : ZL5S48C Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 5/5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

o
Spectrum | ()| [spectrum ) =

Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14,00 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr

Limit Gheck PAES | SPURIHIE CHBEKABS_ paBs

i s : : : L PURIOUS_| INE_ABS PARS
20 ghine —pPURIOUS_LINE_ABS s . 20 dhine ) INE Tf
10 dBm | \l 10 dBm [
o0de ’ i 0 deém ;
-10 dam 7 -10 dBrr T
SPURIGUE IVE A% ] I
-20 dBm -20de J{ *
-30 dBm Ik A\ n W d il ! l\
-40 dBm )‘/ m’b‘ / ]\ { \ dem " ‘\ JJVFJ \\
50 dem i i WLJ—& 50 AN A

I S A e ™ SN P YW P N1
-60 dBm -60 dB
Start 815.0 MHz 3003 pts Stop 820.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit

815.000 MHz 823.000 MHz 100.000 kHz §22,19680 MHz -45.08 dBm -32.00 d& 844,000 MHz 849,000 MHz 100.000 kHz 848.66284 MHz 21.82 dBém -8.18 dB

823.000 MHz 824,000 MHz 50.000 kHz 823.99850 MHz -22.24 dBm -9.24 dB 549,000 MHz 550,000 MHz 50.000 kHz 540,00450 MHz ~20.55 dBm ~7.55 0B

824.000 MHz 829,000 MHz 100.000 kHz 82431718 MHz 21.52 dBm -8.43 dB 850,000 MHz 860,000 MHz 100.000 kHz 950.82418 MHz -45,60 dBm -32.60 dB

]" T R BEBEEEE
( Il J ]

Date: 27.JUN.2018 14:42:47

Date: 27.JUN.2018 14.48.29

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o

Spectrum Spectrum v
Ref Level 30.00 dbm _ Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14,00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr

Limit ¢heck paks | SPURIGUE QLIBEKARS PABS

i ; ; ABS Line _$PURIOUS_|LINE_ABS, PAES
20 ghine —FPURIOUS_|INE_ABS PASS o gbine = _J INE_ABS._|
10 dBm 10
ode 4 dem
-10 dem: } \ 10 dBr
20 dBm ‘(E 20 de g
ey -
e u
-0 dam = ~0d ~
——

-50 dBm -50 der
-60 dBm -60 dB
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit

§15.000 MHz 823,000 MHz 100.000 kHz 822,97203 MHz -27.74 dBm -14.74 d& 544,000 MHz 549,000 MHz 100.000 kHz 544.66184 MHz 8.19 dBm -21.81 dB

823.000 MHz 824.000 MHz 50.000 kHz 823.99251 MHz -27.32 dBm -14.33 d8 545,000 MHz 850,000 MHz 50.000 kHz 845.00250 MHz -26.84 dBm -13.84 dB

824.000 MHz £29.000 MHz 100.000 kHz 827 77872 MHz 8.00 dBr -22.00 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -27.53 dBm -14.53 dB

!
1 v [ Jjd ) t (]

Date: 27.JUN.2018 14:44:25

Date: 27.JUN.2018 14.50.06

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number : A355 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report Report No. : FG850804-02B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum x| spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS ]| 20 dkine s [ﬂ\
10 dBm i 10 dBm f l
ode H‘ '\ 0 dem / \
-10 dem - -10 dBm
SPURIGUS. LINE 85 } Vk r/ |
-20 dem - ‘ 20 dBm
[N L
-30 dem -30 dBm :
A ! \ .\
40 derm. 4 -4l dBm
]
J 4 1A | AT \
B . SR A Wit . 0 Wy
4 | e rand T Ao N -~ ) Y .
+60 dam -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz |||['start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Froquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §18,24076 MRz -48.64 dBm -35.64 06 '839.000 MHZ 849,000 MHZ 100 000 kHz 848 42557 MHZ 2241 dBm .55 08
923.000 Mrz | 824,000 Mz 160.000 khz £23,599550 MHz -30.23 dém -17.23.d8 849.000 MHz  850.000 MHz 100,000 kHz 849,00749 MHz -26.12 dBm -13.12 dB
£24.000 MHz 534,000 MHz 100.000 kHz 524.62438 MHz 22.90 dBm ~7.10 dB& 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -45.83 dBm -36.83 dB
Y
I 1 P

Date: 23.JUN 2018 18:16:31

Date: 23 JUN 2018 18:28:04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

. o
Spectrum Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dem 10 dBm
[ERRPVRT EIPIR PP, SURPIVRE, BRPRE Y PR Dt e R e e P
o W\\ 0 pem \‘
-10 dBm {0 dem
SPURIOUS_LINE_ABS J \ \
-20 dam % -éﬂ dBm X
....-JJ ) "
-30 dem -30 dBm ——_ -
-40 dem -40 dem \‘\\
-50 dém 50 dem
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz [|[['Start 830.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,86813 MHz -28.11 dBm -15.11 08 $30.000 MAZ | 849.000 MHZ 100.000 KAz 84423576 MRz 575 cbm 2455 0B
523,000 MHz £24.000 MHz 100,000 kHz 923,99550 MHz -25.78 dBm -12.78 8 849,000 MHz 850.000 MHz 100,000 kHz £49,00050 MHz -25.21 dBm -12.21 dB
824.000 MHz £34.000 MHz 100.000 kHz 82942957 MHz £.15 dBm -23.85 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -27.91 dbm ~14.91 dB
T
Il 1 P

Date: 23.JUN.2018 18:19:48

Date: 23.JUN.2018 18:31:22

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number : A356 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 14.00 di Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine _BPURIOUS LINE_ABS PABS m
10 dBm ‘ \ 10 dBm { \
ode J lk 0 dem r, i
|
-10 dem { -10 dBm \
SFURTOUS. LINE 263 iR [
-20 dem f \ 20 dBm / L
-30 dém il | -30 dBm ’V,.
AR | ) \
-40 dem ; Y : -4} dBm [
B . I w\n M / \L i JAL o e A ) \ A \‘\
) L - o = )
S N AN I et P VR § 2 AN P Y LR B S T )
-0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz || 'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz 520,12687 MRz -40.23 dem -36.23 06 '839.000 MHZ 849,000 MHZ 100 000 kHz 848, 30560 MHZ 2165 dBm —5.95 0B
523.000 MHz | B94.000 MHz 160.000 khz £823,99151 MHz -29.51 dbm -16.51 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,01648 MHz -27.61 dBm -14.81 dB
£24.000 MHz 534.000 MHz 100.000 kHz 524.62438 MHz 21.79 dBm -68.21 d& 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -50.56 dBm -37.56 dB

]" 1

Date: 23.JUN.2018 18:18:10

i

Date: 23 JUN 2018 18:29:43

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine 5
10 dem 10 dBm:
T B P T e AR\ PP Aoty i e e Pk
0ds T o fem i
‘ |
-10 dBm f | {0 dem 1
SPURIOUS_LINE_ABS l \
-20 dBm -20 dBm
A A .
30 dem - 2o -30 dém -
" \
30 dem 40 dBm
50 dem 50 dBm
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz B822,72428 MHz -22.10 dém -15.10 de '839.000 MHz 849.000 MHz 100.000 kHz 840,16384 MHz £.01 dBm -24.99 d&
823.000 MHz 824,000 MHz 100.000 kHz 823.97453 MHz -27.04 dBm -14.04 dB 949,000 MHz 850.000 MHz 100,000 kHz 540,00441 MHz -26.61 dBm -13.61 dB
824.000 MHz 834.000 MHz 100.000 kHz §31.53746 MHz 5.09 dBm -24.91 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.09491 MHz -28.64 dbm -15.64 db
\
) i )

Date: 23.JUN.2018 18:21:27

Date: 23.JUN.2018 18:33.01

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number : A357 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 27.JUN.2018 14:52:57

Date: 27.JUN.2018 14.58.39

ué}' Spectrum uVI"
Ref Level 30.00 dbm  Offset 14.00 db Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvaPwr
Limit Gheck PAES | SPURIHIE CHBEKABS_ pabs
i s : : ; L PURIOUS_| INE_ABS PARS
20 dhin® —PPURIOUS_}INE_ABS 20 dEmE= = —ABS [n\
10 dBm \ 10 d8m T |
0 de ~, 0 dBmr } ‘E
-10 dem I" - -10 dBrr f" w
SPURIOUS_LINE_ABS f \ \
-20 dBm 1 L 20 dB j L
T ﬂ Tl T\
-40 dBm N\I ‘ nlcdu... | .‘
o n j \mu L : f} \ ol | \L - L
e T W] P, U YL T RS IPY_ L W IS RS ey
-60 dBm -60 dB
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit
815.000 MHz 823.000 MHz 100.000 kHz 81576324 MHz -45.46 dBm -32.46 d& 639.000 MHz 849,000 MHz 100.000 kHz 848,40559 MHz 21.51 dBém -8.49 dB
823.000 MHz 824,000 MHz 100.000 kHz 823.97453 MHz -30.83 dBm -17.83 dB 540,000 MHz 850,000 MHz 100.000 kHz 549.00150 MHz -28.75 dBm -15.75 dB
824.000 MHz 834,000 MHz 100.000 kHz 82461439 MHz 21.57 dBm -8.43 dB 850,000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -51,50 dBm -38.50 dB
] J )i ) ]
L L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.JUN.2018 14:54:35

Date: 27.JUN.2018 15.00:17

= Spectrum u%"
Ref Level 30.00 dBm _ Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck paks | SPURIGUE QLIBEKARS PABS
i ; ; ABS Line _$PURIOUS_|LINE_ABS, PAES
20 ghine —FPURIOUS_|INE_ABS PASS o gbine = _J INE_ABS._|
10 dBm 10 dBm
i L ey B e P AR A et _\\,\Mﬁw‘m\
ode L 0 gem
‘ ]
-10 dem I‘ 20 dam
-20 dBm i 0 de |
-30 dém Pm— ,,__JM 30 di R
L et =]
i ™
30 dBm 40 dem
-50 dBm -50 der
-60 dBm -60 dB
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
§15.000 MHz 823,000 MHz 100.000 kHz 822,89211 MHz -22.79 dBm -16.79 d& 539.000 MHz 549,000 MHz 100.000 kHz 540,28372 MHz 5.01 dBm -24.00 dB
823.000 MHz 824.000 MHz 100.000 kHz 823.98751 MHz -28.24 dBm -15.24 dB 545,000 MHz 850,000 MHz 100.000 kHz 845.09540 MHz -26.88 dBm -13.88 dB
824.000 MHz 834.000 MHz 100.000 kHz 827.12188 MHz 5.07 dBrm -24.93 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -28.60 dBm -15.60 dB
)
1 [ Jjd ) t (]

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number : A358 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES . 20 chife_PURIOUS LINE 4BS PASS
|
10 dBm fl 10dBm :
0da {\ 0dBm }
-10 dBm 1 -10 dBm r
SPURIOUS_LINE_ABS ' L n -20 dem I J l I
-30 dem f -30 dBm [\ J \
-40 dBm / \a' “ -4y dBm h
o = J ‘ 1 i,
50 dBm - [so
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | (|l Start 2.565 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.454 GHp 1,000 MHz 2:49392 GHz -42.60 dBm -17.60 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56060 GHz 21.46 dBrm -8.54 dB
2.484 GHz 2.495 GHz 1.000 MHz 2.49600 GHz -41,38 dem -28.38 d 2570 GHe 2571 GHz 100,000 kHz 2 57000 OHe loce dom o ds
2496 GHz 2.499 GHz 1.000 MHz 249625 GHz -32.82 dém -22.82 d& 2,571 GHz 2,575 GHz 1,000 MHz 257185 GHz -32.87 dbm -22.87 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -17.14 dBm -7.14 dB 2675 GHz 2576 Ghz 1000 MH= 5 e7en4 oHe ot dem oo alde
2.500 GHz 2.505 GHz 100,000 kHz 2.50033 GHz 21,74 dém -8.26 dB 76 CHe 5 555 Chs 1000 M S e7e17 Cha 321 dam ~i6.51 B
Y
) i )

Date: 1.JUL. 2018 11:31:05

Date: 1.JUL 2018 11:34:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um L
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
o0 dh’_uu BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10.dBm
ods
-10 dam
A AR - i
SPURIGUS_LINE_ABS [
-30 dBm
.
40 dom ~ : \M«-
. e 40 dBm
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[start 2.565 ahiz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency Powerabs | atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2.494 GHz 1.000 MHz 2.49397 GHz -38.48 dBm -13.48 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56581 GHz 7.84 dBm -22.16 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49597 GHz -28.85 dém -15.85 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57002 GHz -21.93 dBm -11.93 d8
2496 GHz 2.499 GHz 1.000 MHz 249895 GHz -17.87 dém -7.87 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57107 GHz -18.77 dBm -8.77 db
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -21,32 dém -11.32 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57560 GHz ~37.00 dBm 5400 dB
2,500 GHz 2,508 GHz 100,000 kHz 2,50062 GHz 8,18 dém -21.82 dB 5.576 GHz 2.505 GHz 1.000 MHz 2 57741 GHz 3613 dBm EEREY T
T
Il 1 P

Date: 1.JUL. 2018 11:27.38

Date: 1.JUL.2018 11:32:14

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number : A359 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém  Offset 15.00 db

Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit Fheck PAES | SPURIGNIECHHEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS PASS 20 dbjpe—_$PURIOUS LINE ABS PASS
‘ I
10 dBm [l 10 dBm ‘
0de ll 0 dBm l‘
-10 dBm k -10 derm [
SPURIOUS_LINE_ABS J || P -20 dem ﬂ / i
-30 dBm J ‘t “ -30 dBm H ! \
-40 dBm + i -40 dBm-{ |
=0 dam W‘WM W
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49368 GHz -43.05 dBm -18.05 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56969 GHz 20.63 dBm -9.37 db
2.494 GHz 2.496 GHz 1.000 MHz 249592 GHz -42.12 dém -20.12 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -20.15 dBm -10.15 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49807 GHz -33.44 dBm ~23.44 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57159 GHz -33.08 dBm -23.08 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -15.43 dBm -9.43 dB 5 575 GH= 3 576 GH= 1,000 Mz 267591 GHz 4279 dBm ~26.79 db
2,500 GHz 2.505 GHz 100,000 kHz 2.50033 GHz 21.08 dBm -8.92 d& 5.576 CHz 2.505 GHz 1.000 MHz 557621 GHe —43.34 cbm 1654 b
\
) i )

Date: 1.JUL. 2018 11:28:55

Date: 1.JUL 2018 11:35:40

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum o
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dém
ode f dem \
-10 dam [ F10 dem l
SPURIDUS_LINE_ABS i 20 dém [
-30 dBm "M), -30 dem N
- 2
-40 dBm w— 40 dBm ~
-50 dem -50 dBm
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:494 GHz 1.000 MHz 249382 GHz -37.88 dém -12.88 dB 2,565 GHz 2.570 GHz 100.000 kHz 256668 GHz 6.69 dbm -23.31 dB
2494 Gz 2.495 GHz 1.000 MHz 249595 GHz -30.72 dBm -17.72 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57001 GHz -25.82 dBm -15.82 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -19.02 dém -9.02 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67105 GHz -19.26 dbm -9.26 db
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -24.73 dém -14.73 dB 5 £75 GH= 2 576 GHe 1,000 MHz 267510 GHz 35 14 dBm 25 14 dB
2,500 GHz 2,508 GHz 100,000 kHz 2,50097 GHz £.86 dem -23.14 d& 5.576 GHz 5 585 GHz 1,000 Mz 557611 GHe 3616 cbm 1116d8
T
I 1 P

Date: 1.JUL. 2018 11:28:46

Date: 1.JUL. 2018 11.33:22

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number : A360 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0



s=amranas. FCC RF Test Report Report No. : FG850804-02B

LTE Band 7 / 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe_§PURIOUS LINE ABS PASS . 20 chiRe—$PURIOUS }INE aps PASS
[ \L
10 dem l! 10 dém “
0da ! |\ 0dBm J \
-10 dBm J -10 dBm l
n nee , l 20 dBm f ! |1
SPURIOUS_LINE_ABS ,‘ \ ﬂ , T 1
-30 dem l \ -30 dBm {l f 1\
40 dam /M " 40 dBm M
I J—— \-’Vf J o/ | H J \W | IS —
K - K
50 deém Wrtame e < d:
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.475 Ghz 2.490 GHz 1.000 MHz 2.48744 GHz -43.36 dBm -18.36 dB 560 GHz 2.570 GIiz 100,000 kiiz 2 Spo40 Gils 21,40 com .60
2.450 GHz 2.496 GHz 1.000 MHz 2.49594 GHz -34.41 dém -21.41 d 2.570 GHz 2.571 GHz 200.000 kHz 2.57002 GHz -24.51 dBm -14.51 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49629 GHz -33.20 dém -23.20 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67388 GHz -32.94 dbm -22.94 db
2.489 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -26.41 dBm -16.41 dB 5575 CH= 2580 GHz 1,000 MHz 5 e7E36 oHe 4175 dBm ~25.78 db
2.500 GHz 2.510 GHz 100,000 kHz 2.50061 GHz 21,60 dém -8.40 dB 5 580 GHz 5 555 Chs 1,000 Mz 3 e8A02 CHe —43.56 cbm 685 B
i Y

i

Date: 1.JUL 2018 11:43:40

Date: 1.JUL. 2018 11:35:05

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] um o
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS PABS
o0 dh’”” sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
ode ,FW 7‘ TTBT;" - —l\
-10 dBm - J ’ 10 dem 1
e 20 dem
SPURIOUS_LINE_ABS Y J \ [
30 dam ,T.-""'f -30 dém e,
Ve M
-40 dBm -40 dBm -
J—
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49049 GHz -40.28 dBm -15.28 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56398 GHz 4.79 dbm -25.21 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49581 GHz -24.83 dém -11.83 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -22.12 dBm -12.12 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -21.36 dém -11.36 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57134 GHz -20.21 dBm -10.21 d8
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -22.20 dBm -12.20 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57508 GHz 25,23 dbm Z12.23 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50349 GHz .10 dBm -24.90 dB >.580 GHz 5.595 GHz 1,000 MHz 5.58533 GHz -39.15 dbm C14.15 dB
\
) i )
Date: 1.JUL 2018 11.36.45 Dete: 1.JUL2018 11:41:22
Sporton International (Shenzhen) Inc. Page Number : A361 of A700
TEL : +86-755-8637-9589 Report Issued Date : Sep. 03, 2018
FAX : +86-755-8637-9595 Report Version . Rev. 02

FCC ID : ZL5S48C Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES . 20 dhifie_EPURIOUS L INE RS PASS
10 dBm ” 10 dBm rﬂ\
0 dby JZ l 0 dom ‘ ‘
-10 dBm ‘ \\ -10 dBm I \
SPURIOUS_LINE_ABS J 1 -20 dem ﬂ J \ i
-30 dem , Lm -30 dem ” f \l
-40 dBm ,“ﬂ J ’ 1'« J -40 dBm H uﬂ” ‘ f“\ —
50 dem b bl AT .r1‘| P ‘ | ‘
P’ Ll i
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz | (|l Start 2.56 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.490 GHp 1,000 MHz 248713 GHz -43.71 dBm -18.71 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56040 GHz 20.52 dm -9.08 dB
2.480 GHz 2.495 GHz 1.000 MHz 2,49599 GHz -35.18 dém -22.18 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -26.15 dBm -16.15 dB
2.496 GHz 2:499 GHz 1.000 MHz 249634 GHz -34.61 dBm -24.61 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57384 GHz -33.18 dBm -23.18 d&
2.489 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -26.16 dBm -16.16 dB 2675 GHz 2580 GHz 1000 MH= 5 e7e70 oHe ot e e
2.500 GHz 2.510 GHz 100,000 kHz 2.50059 GHz 21,23 dém -8.77 d& o 80 CHe 5 555 Chs 1000 M 3 29191 Cha ~5.80 dBm ~16.80 4B
Y
) i )

Date: 1.JUL. 2018 11:40:14

Date: 1.JUL 2018 11:44:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um L
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS_LINE_ABS PASS
10 dem 10 dBm
Y, N
0 da J’ e dem 1
-10 dam ‘ I 10 dem ‘
SPURIDUS_LINE_ABS ﬂf 20 dem 'L T
30 dem M 20 dBm "M.:-\
-40 dBm M 40 dBm M
P
-50 dem -50 dBm
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:490 GHz 1.000 MHz 249049 GHz -38.70 dém -13.70 dB 2,560 GHz 2.570 GHz 100.000 kHz 256534 GHz 3.69 dBm -26.31 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49584 GHz -23.562 dém -10.52 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57005 GHz -26.25 dBm -16.25 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49889 GHz -20.48 dém -10.43 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67124 GHz -21.46 dbm “11.46 db
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -25.44 dém -15.44 dB 5575 CH= 2 280 GHz 1,000 MHz 2.67500 GHz 26 49 dBm 1349 de
2,500 GHz 2.510 GHz 100,000 kHz 2,50381 GHz 4,16 dem -25.84 dB 5 580 GHz 5 565 GHz 1,000 Mz 5 58048 GHe ~38°30 cbm 1530 b
T
) i )

Date: 1.JUL. 2018 11:37.57

Date: 1.JUL.2018 11.42:31

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number 1 A362 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0



s=amranas. FCC RF Test Report Report No. : FG850804-02B

LTE Band 7 / 15MHz / QPSK
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 15.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ paps

o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS } pags

10 dBm ” 10 dBm [‘

0 dB )H\‘ 0dBm T i

-10 dem | f L -10 dBm (J W

SPURIDUS_LINE_ABS T H -20 dem

I\ |
-30 dBm ‘ -30 dBm

/
-40 dBm [ 1 I \
W

~ 4 A i N=— =
\
kK A A i &g A \
S0 dem BT WA VELC ] dBrm T T P
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||l start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2,475 GHz 2.490 GHz 1.000 MHz 2.48744 GHz -43.85 dBm -18.85 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56817 GHz 21.22 dém -8.78 db
2.490 GHz 2.496 GHz 1.000 MHz 249421 GHz -34.43 dém -21.43 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -24.84 dBm -14.94 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49883 GHz -40.13 dBm -30.13 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -39.64 dBm -29.64 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -24.76 dBm -14.76 dB 2,575 GHz 2,585 GHz 1,000 MHz 2.57504 GHz -32.77 dbm -19.77 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50087 GHz 21.31 dBm -8.69 d& 2,585 GHz 2.595 GHz 1,000 MHz 2.59336 GHz -43.98 dbm -18.98 db

]" 1

Date: 1.JUL. 2018 11:48:17

i

Date: 1.JUL 2018 11:52:52

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] um o
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ paks
20 dhife _EPURIOUS LINE_ABS PABS 20 dhifE_$PURIOUS LINE_ABS PABS
10 dBm 10 dBm
0 dB Faiias L Wetegristmyan, w0 . \
-10 d8m T l {
v | ] | |
SPURIOUS_LINE_ABS
-30 dBm — -30 dBm -Nm
-40 dBm i -40 dBm
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -32.24 dBm -7.24 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56060 GHz 3.23 dbm -26.77 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49599 GHz -25.69 dém -12.69 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57003 GHz -24.07 dBm -14.07 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49826 GHz -23.43 dBm -13.43 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57146 GHz -23.67 dbm -13.67 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.49933 GHz -23.01 dBm -13.01 dB 5 575 GH= 2,58 GHz 1,000 MHz 257531 GHe 5764 dbm “14.64 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50560 GHz 3.37 dBm -26.53 dB .585 GHz 2.695 GH2 1,000 MH2 2.68576 GHz ~41.42 dBm 16,42 dB
T
) i )
Date: 1.JUL 2018 11.45.55 Dete: 1.JUL.2018 11:50.:25
Sporton International (Shenzhen) Inc. Page Number : A363 of A700
TEL : +86-755-8637-9589 Report Issued Date : Sep. 03, 2018
FAX : +86-755-8637-9595 Report Version . Rev. 02

FCC ID : ZL5S48C Report Template No.: BU5-FGLTE Version 2.0



s=amranas. FCC RF Test Report Report No. : FG850804-02B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PaBs
20 dhipe_§PURIOUS LINE ABS PAES 20 ghifie_EPURIOUS LINE 4BS bags
10 dBm n 10 dBm P
0de H\ 0 dom J lh
-10 dBm , {" \ -10 dem J \
SPURIDUS_LINE_ABS T ﬂ l -20 dem ﬂ, Jl H[ I
-30 dem r ‘ -30 dBm “ F ,\
40 dam al ’J a0 dem \ \
g Y ek i IE PN Y ) 1f
ia (AP ISSRDIRE LW || (% o RN 1TV R e
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz | (|l Start 2.555 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.490 GHp 1,000 MHz 2:48925 GHz -44.16 dBm -19.16 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56010 GHz 20.20 dBm -9.80 dB
2.480 GHz 2.495 GHz 1.000 MHz 2,49418 GHz -35.27 dém -22.27 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -24.81 dBm -14.81 dB
2496 GHz 2.499 GHz 1.000 MHz 249893 GHz -39.30 dém -29.30 d& 2,571 GHz 2,575 GHz 1,000 MHz 257107 GHz -39.83 dbm -29.83 dB
2.489 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -22.28 dBm -12.28 dB 2675 GHz 2 585 GHz 1000 MH= 5 e7e8n ore ot e oo o de
2.500 GHz 2.515 GHz 100,000 kHz 2.50084 GHz 20,95 dém -9.05 d& o EHE CHe 5 555 Chs 1000 M 5 2940 CHa —a5.55 dam o5 dn
i Y

i

Date: 1.JUL 2018 11:54:01

Date: 1.JUL 2018 11:45:26

Lowest Band Edge / Full RB Highest Band Edge / Full RB

e ) =)

Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ paks
o0 dh’_uu sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PABS
10 dBm 10 dBm
0 dg i ] [[f o e “
-10 d8m T ] ﬂ -{u dem 1
- \ ) . |
SPURIOUS_LINE_ABS | 0 dem [
de A 30 dem L
-30 dBm 1
'-‘p-— il L MM
-40 dBm -40 dBm
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2,400 GHz 1.000 MHz 2.49043 GHz -34.28 dBm -9.28 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.55891 GHz 2.40 dBm -27.60 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49590 GHz -27.27 dém -14.27 d& 2,570 GHz 2.571 GHz 300,000 kHz 2.57001 GHz -27.88 dBm -17.88 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49875 GHz -25.27 dém -15.27 dé 2,671 GHz 2.575 GHz 1,000 MHz 257159 GHz -25.17 dBm -15.17 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.50000 GHz -27.21 dBm -17.21 dB 5 575 GH= 2,58 GHz 1,000 MHz 357516 GHz 57,77 dBrm 1477 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50945 GHz 2.21 dBm -27.79 dB .585 GHz 2.695 GH2 1,000 MH2 2.58581 GHz 40,14 dBm -15.14 dB
T
) i )
Date: 1.JUL 2018 11.47.07 Date: 1.JUL.2018 11:51.43
Sporton International (Shenzhen) Inc. Page Number : A364 of A700
TEL : +86-755-8637-9589 Report Issued Date : Sep. 03, 2018
FAX : +86-755-8637-9595 Report Version . Rev. 02

FCC ID : ZL5S48C Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 7/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 ghifie_EPURIOUS LINE 4BS M“'l
10 dBm H 10 dBm “
0 dB ) H 0 dem f ‘\
-10 dBm ) / \ -10 dBm f .\
SPURIDUS_LINE_ABS ] ‘i A -20 dem ’ \l i
-30 dem | -30 dBm
~ / | ! 1A \
-40 dBm -4 dem
il \k I M i -
50 dBm A i jﬂ ) -0 dBm b gt
Pt L N LW (VI IR S | R T e
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz || 'start 2.55 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.490 GHp 1,000 MHz 248971 GHz -43.19 dBm -18.19 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.56895 GHz 20.683 dBm -9.17 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49221 GHz -35.36 dém -22.36 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -22.91 dBm -12.91 dB
2496 GHz 2.499 GHz 1.000 MHz 249899 GHz -40.20 dém -30.20 d& 2,571 GHz 2,575 GHz 1,000 MHz 257124 GHz -39.44 dbm -29.44 dB
2.489 GHz 2.500 GHz 500,000 kHz 2.49957 GHz -22.86 dBm -12.86 dB 2675 GHz 2590 GHz 1000 MH= 5 e7778 oHe s e BEpre
2.500 GHz 2.520 GHz 100,000 kHz 2.50107 GHz 21.34 dém -8.66 dB o a0 oHe 5 555 Chs 1000 M > eo167 CHa s 00 dam ~15.03 dB
Y
) i )

Date: 1.JUL. 2018 11:57:30

Date: 1.JUL 2018 12:02:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

@1 AvgPwr [®1 dvgPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
o0 dh’”” sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
o0 de [. \ 0 et T
-10 dBm , ] -1jo dem i
Anane. | | -30 dem |
SPURIGUS_LINE_ABS | | Y | [
W ]!' ! B Vit
-30 dBm ~30 dBm .
MM— e
-40 dBm -40 dBm
o
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 249033 GHz -31.13 dBm -6.13 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.55627 GHz 1.91 dBm -28.09 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49490 GHz -26.73 dBm -13.73 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz -23.20 dBm -13.20 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49756 GHz -24.73 dBm -14.73 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57212 GHz -25.16 dBm -15.16 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.50000 GHz -22.82 dBm -12.82 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57502 GHz -57.37 dbm ~14.37 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.50874 GHz 1.90 dém -28.10 dB .550 GHz 2.595 GHz 1,000 MHz 2.59061 GHz ~42.45 dbm S17.45 dB
\
) i )

Date: 1.JUL 2018 11:55:11

Date: 1.JUL.2018 12.00:56

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZL5S48C

Page Number 1 A365 of A700
Report Issued Date : Sep. 03, 2018
Report Version . Rev. 02

Report Template No.: BU5-FGLTE Version 2.0



s=amranas. FCC RF Test Report Report No. : FG850804-02B

LTE Band 7 / 20MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 15.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE CHEEKARS_ PABS
on dhlpe_$PURIOUS LINE ABS BABS 20 dblfe _$PURIOUS LINE ABS PASS
10 dBm “ 10 dBm ‘I1|
ode H' 0 dBm H
-10 dBm . { \ -10 dem f

| |

SPURIOUS_LINE_ABS | ‘J ﬂ -20 dBm ’ - h |
-30 dBm -30 dBm
A [ | I‘ 1A
-40 dBm 7 % " \1'\ “ -4 dem H H{ W
50 dam # j& dBm 1 :
TN e N fared el LN A ™
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz | (|| start 2.55 GHz 10005 pts Stop 2595 Giiz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2,475 GHz 2.490 GHz 1.000 MHz 2,48951 GHz -43.63 dBm -18.63 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 20.43 dBm -5.52 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49219 GHz -36.29 dém -23.29 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -23.01 dBm -13.01 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -40.06 d&m -30.66 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57118 GHz -39.37 dBm -29.37 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49958 GHz -20.96 dBm -10.96 dB 5 £75 GH= 2590 GHz 1000 MH= 5 57795 ore e e
2,500 GHz 2.520 GHz 100,000 kHz 2.50108 GHz 21.18 dBm -8.82 d& 5.500 GHz 5 555 Chs 1000 M 3 taurs o o 20410
i \

i

Date: 1.JUL 2018 120313

Date: 1.JUL. 2018 11:58:39

Lowest Band Edge / Full RB Highest Band Edge / Full RB

e ) =)

Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem 10 dBm
o0 de {- g = 0 ge e 3
-10 dam ] i -10 dem ‘I
SPURIGUS_LINE_ABS | f \, 40 dem \ 1
-30 dam i T 0 dBm
¥ Y
-40 dBm el 40 dBm M,
I
-50 dem -50 dBm
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz £.450 GHz 1.000 tiHz 2:49016 GHz -32.32 dBm -7.32 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.55658 GHz 0.91 dBm -29.09 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49555 GHz -27.87 dém -14.67 de 2,570 GHz 2.571 GHz 500.000 kHz 2,57001 GHz -27.45 dBm -17.45 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49894 GHz -26.77 dem -16.77 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57110 GHz -26.72 dBm -16.72 dB
2,499 GHz 2.500 GHz 500.000 kHz 2.49994 GHz -27.18 dém -17.18 dB 5575 CH= 2,590 GHz 1,000 MHz 2.67506 GHz 2853 dBm Clccade
2,500 GHz 2.520 GHz 100,000 kHz 2,50803 GHz 1,28 dBm -28.72 dB 5 550 GHz 5 565 GHz 1,000 Mz 5 58050 GHe 41,67 cbm 16 87 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG850804-02B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

S rum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30.00 dBm

Offset 15.00 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIGE CHBEKARS PAES
20 dblfe —$PURIOUS LINE ABS PABS 20 dbife FURI'}" US_LINE_ABS PAES
10 dBm J“ 10 dei [
J% I
-10 dem -10d8
e | [ i ]
SPURIDUS_LINE_ABS I ‘l n ﬂ I [
RIS
-40 dBm + .\ H -40 de l
o) s
-60 dBm 60 de
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
2,475 GHz 2.494 GHz 1.000 MHz 2.49371 GHz -43.09 dBm -18.09 dB 2,565 GHz 2,570 GHz 100,000 kHz 2.56066 GHz 20,39 dém -0.61 dB
2,494 GHz 2,496 GHz 1.000 MHz 249591 GHz -42,28 dBm -29.28 dB 2.570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -19.30 dBm -9.90 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49758 GHz -33.68 dBm -23.68 db 2,571 GHz 2,575 GHz 1,000 MHz 2.57166 GHz -33.90 dBm -23.90 dB
2,499 GHz 2.500 GHz 100.000 kHz 2,50000 GHz -19.95 dBm -9.95 d& 2.575 GHz 2,576 GHz 1.000 MHz 2.57565 GHz -42.93 dBm -29.93 dB
2,500 GHz 2.505 GHz 100,000 kHz 2,50036 GHz 20.68 dBm -9.32 dB 2,576 GHz 2,505 GHz 1,000 MHz 2.57663 GHz -43.52 dBm -18.52 dB
- — — —
Jj ) o )
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

= k] trum v
Ref Level 30.00 dbm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 15.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIE QHEEKABS PASS
20 dbipe_§PURIOUS |INE ABS 20 dhifte —$PURIOUS_LINE_ABS PABS
10 dem 10 dB
ode [ UMD e 1
-10 d8m f 10 de |
e | | e i
SPURIOUS_LINE_ABS J [
-30 dBm W“—JF -30 dB e
-40 dBm e -40 de e
-50 dem 50 de
-60 dBm 60 d
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
2,475 GHz 2.494 GHz 1.000 MHz 2,49390 GHz -37.80 dBm -12.80 dB 2,565 GHz 2,570 GHz 100.000 kHz 2.56717 GHz 6,61 dem -23.39 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49595 GHz -30.88 dBm -17.88 d& 2,570 GHz 2,571 GHz 100,000 kHz 2.57000 GHz -25.38 dBm -15.38 dB
2,496 GHz 2.499 GHz 1,000 MHz 2,49898 GHz -20,42 dém -10.42 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57108 GHz -19.23 dém -9.23 dB
2,499 GHz 2.500 GHz 100.000 kHz 2.49999 GHz -25.70 dBm -15.70 dB 2.575 GHz 2.576 GHz 1.000 MHz 2.57511 GHz -35.27 dBm -22.27 db
2.500 GHz 2.505 GHz 100.000 kHz 250049 GHz 7.47 dBm -22.53 di 2,576 GHz 2,595 GHz 1,000 MHz 2.57648 GHz -36.56 dBm -11.56 dB
T - 1
Il ( ) ) e e
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